

Certificate of Analysis

No. CA18152

Product: Eichrom's LN-3 Resin
 Lot #: L3S082418
 Date of Manufacture: 24-AUG-2018

Eichrom's LN-3 Resin Lot # L3S082418 has been manufactured according to Eichrom standard operating procedures. This lot has been tested in accordance with Eichrom quality assurance policy and procedures. This lot of product meets all Eichrom quality specifications.

ANALYSIS RESULTS

<u>Test Value</u>	<u>Specification</u>	<u>Result</u>
Appearance	White Beads	Pass
La in Load/Rinse (%)	95-105	99.8
Be in Load/Rinse (%)	95-105	99.7
U in Load/Rinse (%)	< 3	1.2
La in HEDPA Strip (%)	< 1	0.3
Be in HEDPA Strip (%)	< 1	0.3
U in HEDPA Strip (%)	95-105	98.8


 Sarah McAlister
 Quality Manager


 September 6, 2018